

# CERTIFICATE OF COMPLIANCE

**Certificate Number** 20191018-R12005  
**Report Reference** R12005-20191015  
**Issue Date** 2019-OCTOBER-18

**Issued to:** BERRIDGE MFG CO  
1720 MAURY ST  
HOUSTON TX 77026

**This certificate confirms that  
representative samples of**

METAL ROOF DECK PANELS; ROOF COVERING  
MATERIALS, IMPACT RESISTANCE; ROOFING  
SYSTEMS

Product designation DL1-18 and DL1.5-17

Have been investigated by UL in accordance with the  
Standard(s) indicated on this Certificate.

**Standard(s) for Safety:**

ANSI/UL 790, Standard Test Methods or Fire Tests of Roof  
Coverings.

UL 2218A, Impact Resistance of Roofing Systems.

**Additional Information:**

See the UL Online Certifications Directory at  
<https://iq.ulprospector.com> for additional information.

This *Certificate of Compliance* does not provide authorization to apply the UL Mark. Only the UL Follow-Up Services Procedure provides authorization to apply the UL Mark.

Only those products bearing the UL Mark should be considered as being UL Certified and covered under UL's Follow-Up Services.

Look for the UL Certification Mark on the product.



Bruce Mahrenholz, Director North American Certification Program

UL LLC

Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL. For questions, please contact a local UL Customer Service Representative at <http://ul.com/aboutul/locations/>

